

Colas Limited
Wallage Lane,
Rowfant,
Crawley,
West Sussex.
RH10 4NF.
Tel : 01342 711000



TEST CERTIFICATE

This is to certify that the following product :-

C-J CONTINENTAL (+) PLUS
Batches 8/3, 10/3, 12/3, 13/3 & 14/3
For Colas Austria

Have been manufactured under a Quality Assurance System complying with BS EN 5750 Part 2, BS EN ISO 9001: 2008 (Certificate No Q06036) and in addition comply with the Colas Specification.

<i>Test</i>	<i>Specification</i>	<i>Batch Numbers and Results</i>					
		8/3	10/3	12/3	13/3	14/3	
Softening Point (°C)	>90°C	94.9	95.8	98.0	96.5	99.0	
Cone Penetration @ 25°C (dmm)	40 – 70 dmm	51	55	50	51	52	
Resilience	> 60%	80	82	70	66	70	
Flow Plate @ 60°C	< 2.0mm / 5Hrs	0.1	0.0	0.2	0.1	0.0	
Extension Test 3 cycles @ -27°C	Pass	Pass	Pass	Pass	Pass	Pass	

For and on behalf of Colas Ltd

C.J.Malins
Technical Manager – Binders and Surface Treatments

13th June 2013.